CONTENT

ITEM

QUANTITY

DESCRIPTION

2

STEP BAR ASSEMBLY

CENTER MOUNT BRACKET, DRIVER AND PASSENGER

DRIVER FRONT MOUNT BRACKET

PASSENGER FRONT MOUNT BRACKET

REAR MOUNT BRACKET, DRIVER AND PASSENGER

M10 BOLT /M8 NUT PLATE

M8 HEX RIV-CERT (YELLOW ZINC)

M10 HEX NUT (YELLOW ZINC)

O | 0 [ N[ |n |~ |W DN

M10 SPLIT LOCK WASHER (YELLOW ZINC)

—_
(=)

M10 FLAT WASHER (YELLOW ZINC)

—_—
—_—

LONG M8 HEX HEAD CAP SCREW (YELLOW ZINC)

—_
\S)

SHORT M8 HEX HEAD CAP SCREW (YELLOW ZINC)

—
w

M8 SPLIT LOCK WASHER (YELLOW ZINC)

_.
N

M8 FLAT WASHER (YELLOW ZINC)

—_—
(9)]

M6 BUTTON HEAD CAP SCREW (BLACK ZINC)

—_
o)

M6 SERRATED FLANGE NUT (BLACK ZINC)

—_
|

M6 FLAT WASHER (BLACK ZINC)

—_
o]

(=230 BN\ T B NS ) S}

M10 PLASTIC RETAINER SQUARE






